
OPERATIONS MANUAL

MODEL :

CORE DRILL

SAFETY
To Maintain the operation safety,
make sure read and understand 
this instruction book BEFORE
operating this equipment.

MIAA-15

DIAMOND
P R O D U C T S



SAFETY

1

NOTE: Since this is general instruction for safety, some of them may not be 
applicable to some of your machines.



2



3



4



USE OF CORE DRILL

5



6



STANDARD ACCESSORIES

APPLICATION

7



SPECIFICATIONS

Model
Spec

VOLTAGE

DEMAND

IDLING SPEED

TWO-SPEED

APPLICABLE
BIT DIAMETER

EFFECTIVE
STROKE

HEIGHT

WEIGHT

8

MIAA-15

110V (60Hz)

2400W

850 rpm

NO

1”-6”

20”

30”

35 lbs



DESCRIPTION

RACK

SWITCH WITH

CIRCUIT PROTECTOR

FEED

HANDLE

BASE

LEVELING BOLT

POLE

MOTOR

CONTROLLABLE

CLUTCH

WATER COCK

LED Electric Current

Indicator

9



EXPLODED VIEW

10

GEAR CASE & MOTOR SET

24

63

62

23

64

61

379

8

71

55.1

48

32
33

70

26

42

6

43

40
39

38

35
36

34

30
29

28
27

25

65

53
52

51

11

3

2

4

5

7
1

16
15

14

20

13
12

10

17

18

19

21
22

50

49

47

46

45

44

69
68

67
66

54 55

57
56

60 59
58

31

41



EXPLODED VIEW

11

FEEDING HOUSE 

85

92

95

93

94

86

74

89

87

88

90

91

78

83

8482

8177

72

80

76
79

75

73



EXPLODED VIEW

12

POLE BASE

112
111

110

116

118

117

115

119
113 114

103

108

104

106

100

97

99

109

105

107

102

101

98

96



SPARE PARTS LIST

GEAR CASE SET

Gear Case
Main Shaft

Water Supply Cover
Water Cock
O-ring 49x2
O-ring 49x2
Seal 28x42x8
Bearing 6005LLU
Bearing 6005ZZ
Snap Ring R47
Snap Ring S25
First Gear
Snap Ring S20
Bearing 6001ZZ
Bearing 6200ZZ
First Pinion
Woodruff Key 5x12
Snap Ring S15
Second Gear
Bearing 6200ZZ
Woodruff Key 10x105
Bearing 6901ZZ
Bearing 6901ZZ
Second Pinion
Metal Collar
Plate
Friction Plate
Metal Bushing

Seal 28x42x8
Snap Ring S55

ITEM# QTY PART NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

2704001
2704002
2704003
2704004
2704005
2704006
2704007
2704007
2704003
2704010
2704011
2704012
2704013
2704015
2704016
2704017
2704018
2704019
2704020
2704021
2704022
2704018
2704024
2704025
2704025
2704026
2704027
2704028
2704029
2704545



GEAR CASE SET

Third Gear
Cooper Washer
Metal Bushing
Third Gear
Plate
Friction Plate
Disk Spring
Disk Spring
Metal Collar
Fine U-Nut
Bearing 6200ZZ
Diaphragm
Plug PT 1/8

ITEM# QTY PART NO.
31
32
33
34
35
36
37
38
39
40
41
42
43

SPARE PARTS LIST

14

1
1
1
1
1
1
1
1
1
1
1
1
1

2704544
2704543
2704545
2704544
2704028
2704029
2704034
2704034
2704036
2704037
2704018
2704039
2704040



MOTOR SET

Baffle
Bearing 6201LLU
Armature
Bearing 6200ZZ
Filling Ring 6200
O-Ring
Field
Field Screw M5x85
Spring Washer M5
Washer M5
Motor House
Brush Tube
Screw M5x10
Carbon Brush
Brush Cover
Screw M6x45
Spring Washer M6
Washer M6
Earth Cable
Earth Cable Screw
Switch Cable 24cm
Switch Cable 8cm
LED Indicator
Switch Box
Power Switch
Switch Cover
Switch Plate
Screw 1/8x1/4
Electric Cable

ITEM# QTY PART NO.
44
45
46
47
48
49
50
51
52
53
54
55

55.1
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71

SPARE PARTS LIST

15

1
1
1
1
1
1
1
2
2
2
1
2
2
2
2
4
4
4
1
1
1
1
1
1
1
1
1
2
1

2704041
2704042
2704043
2704044
2704045
2704694
2704046
2704047
2704048
2704049
2704050
2704051
2704695
2704052
2704053
2704054
2704055
2704056
2704696
2704697
2704698
2704699
2704057
2704058
2704059
2704060
2704061
2704062
2704063



FEEDING HOUSE SET

Feeding House
Bearing 6003ZZ
Snap Ring R-35
Feed Shaft
Feeding Head
Screw M8x25
Knob
Spring
Feeding Handle
Knob Bolt 5/16x1-1/4
Spring
Screw M6x20
Hex Nut M6
Washer M8
Spring Washer M8
Plate
Friction Plate-Long
Screw 5/32x1/2
Friction Plate-Short
Screw M8x30
Feeding House Cover
Screw M8x20
Spring Washer M8
Handle

ITEM# QTY PART NO.
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95

SPARE PARTS LIST

16

1
2
2
1
1
1
2
2
1
1
1
8
8
4
8
4
4
8
8
4
1
6
8
1

2704064
2704065
2704066
2704067
2704068
2704069
2704070
2704071
2704072
2704073
2704074
2704075
2704076
2704700
2704701
2704077
2704078
2704079
2704080
2704081
2704082
2704083
2704701
2704085



POLE BASE SET

Pole Cover
Pole
Rack
Screw M6x55
Spring Washer M12
Screw M12x75
Screw M12x65
Screw M12x100
Nut M12
Spring
Water Collector Fixed Plate
Spring
Screw M12x75
Base
Water Collector
Water Collector Rubber
Water Collector Strip
Spanner 36mm
Spanner 48mm
Anchor 1/2”
Driving Holder
Bolt 1/2”
Flat Washer 1/2”
Hex Nut 1/2”

ITEM# QTY PART NO.
96
97
98
99
100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119

SPARE PARTS LIST

17

1
1
1
4
2
1
1
2
4
2
2
2
2
1
1
1
1
1
1
2
1
1
1
1

2704086
2704087
2704088
2704089
2704090
2704091
2704092
2704093
2704094
2704095
2704096
2704097
2704098
2704099
2704100
2704101
2704102
2704103
2704104
2704105
2704106
2704107
2704108
2704109



NOTES TO USERS

CHECK THE FOLLOWING BEFORE STARTING OPERATION.

18



OPERATING INSTRUCTIONS

A. Machine Installation

DRILLING
POSITION

APPROX.200mm
ANCHOR

BOLT W1/2" * 120mm

SQUARE WASHER 1/2"

HEX. NUT W1/2"

BASE



B. Cutter Attachment & Water Supply

WATER COLLECTOR RETAINING FITTING



C. Start Drilling

NOTE: DIAMOND BIT can perform drilling with light force.
            Do not apply excessive force.
            Too much force reduces motor speed resulting in slow operation.
            Excessive force energizes CIRCUIT PROTECTOR.
            Such operation does not only shorten the life of DIAMOND BIT but also
            leads to motor failure.

NOTE:
Never fail to supply water onto DIAMOND BIT.  The operation without water will
damages bit tip.

NOTE: While drilling through rebar, CIRCUIT PROTECTOR might be energizes,
            causing motor stop.  In this case, raise DIAMOND BIT once, get BIT TIP
            away from  the work surface, and then reset SWITCH on.
            SWITCH can not be reset with BIT TIP rest on the work surface because
            CIRCUIT PROTECTOR would be energized again.
     

21



NOTE: While current are not achieve indicate current of this machine but clutch
idling, means DIAMOND BIT idling but motor still operating, then you have to do
adjustment as following:

Adjust screw

Screwdriver(   )

Clutch adjust hole.  

Counter turn

about 15 degree

22



POLE FIXING SCREW

BASE FIXING SCREW

NOTE: Cores often drop from DRILL BIT at the completion of the hole.  Use 
extreme care in operation at  high places.
NOTE: If POLE & MOTOR  is not securely clamped, chattering sound is generated
and it deteriorates the life of DIAMOND BIT extremely.  Make frequent clamp 
adjustments to avoid rattling.
NOTE: if core is stuck in DIAMOND BIT at the completion of drilling, use a hammer
or chisel and remove the stuck core by chipping little by little.



TROUBLESHOOTING

24



MAINTENANCE & INSPECTION

CAUTION
Be sure  to turn SWITCH off and
unplug the machine before
maintenance and inspection.

NOTE:
Dust or dirt inside MOTOR is likely to cause motor failure.  After each use, let
MOTOR idle and feed air into MOTOR to drive dust and dirt out.

NOTE:
In replacement, be  sure to use our genuine carbon brush.  You can remove 
carbon brushes by detaching CARBON CAP (see DESCRIPTION) using a 
straight blade screwdriver.  After replacement, tighten CARBON CAP securely.

25



MAINTENANCE & INSPECTION

REPAIRS

26



ANOTHER INSTRUCTION

27



 
 
 
 
 
 
 
 
 
 
 
 
 
 

Intentionally Blank 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 

Intentionally Blank 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 

Intentionally Blank 
 



DIAMOND
P R O D U C T S

333 Prospect Street • Elyria, OHIO 44035 • USA

Please call us if for any reason you are having difficulty that 
cannot be resolved with the troubleshooting guide included in 
the back of this manual.  We would like to help.  

Give us a call at 

1-800-321-5336
or e-mail us at

dp@diamondproducts.com  

To better service our customers as expediently as possible, 
please make sure that you have the manufacturing serial 
number at hand before contacting us.




